



DADE COUNTY TEST RESULTS SUMMARY

Rendered to:

WEILAND SLIDING DOORS AND WINDOWS, INC.
2601 Industry Street
Oceanside, California 92054

Date: 05/02/08
Project No.: 81047.01-301-18

Architectural Testing, Inc. was contracted by Weiland Sliding Doors and Windows to perform testing per Florida Building Code, Test Protocols for High Velocity Hurricane Zone, Protocols TAS 201-94, TAS 202-94, and TAS 203-94 on three (3) Series/Model Aluminum Wood Liftslide (AWLS) aluminum doors with wood cladding. The samples tested met the performance requirements set forth in the protocols for a ± 40.0 psf *Design Pressure* rating. Test Specimen #3 met the performance requirements set forth in the TAS 201 and TAS203 protocols for a ± 50.0 psf *Design Pressure* rating. Test Specimen #1 was glazed with 0.090" thick PVB interlayer, Test Specimen #2 was glazed with 0.090" Storm Glass Plus interlayer and Test Specimen #3 was glazed with 0.100" Storm Glass Plus interlayer. A complete test report, Report No. 81047.01-301-18, is forthcoming.